SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-07B

LTE Band 7

Middle Channel /

20MHz / QPSK

Middle Channel / 20MHz / 16QAM

J

J

Ref Level 30.00 cbm  Offset 12,30 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,30 db = RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
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CF 2,535 GHz 1001 pts Span 40.0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,541034 GHz 13.98 dBm nd@ down 18.861 MH2 M1 2.540994 GHz 12.78 dBm nd@ down 19,181 MHZ
TL 1 2,52545 GHz -11.84 dam nd8 26.00 dB TL L 2.52537 GHz -13.51 dam n 26.00 dB
T2 1 2,544311 GHz -11.31 d8m Q factor 134.7 T2 1 2.54455 GHz -13.50 dém Q factor 132.5
)i o [ )il (]

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

J

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 12,30 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,30 db e RBW 300 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 3.22 dBm MI[1] 15.62 dBm
2.53931200 GHz 2.5340010 GHZ]
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CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.533312 GHz 13.22 dam nd8 down 4.965 MHz ML 2.534001 GHz 15.62 dam nd8 down 9.65 WHZ
T 1 2,532522 GHz -12.91 dbm nd8 26.00 dB TL L 2,530185 GHz -10.62 dBm nd8 26,00 d8
T2 1 2,537488 GHz -12.93 dém Q factor 510.2 T2 1 2.539835 GHz -10.41 d8m Q factor 262.6
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Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

J

Spectrum pectrum
Ref Level 30.00 cbm  Offset 12,30 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,30 db = RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] ™M1[1] 11.66 dBm)
9210 GHz
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50 d -50 di
-60 d 60 d
CF 2,535 GHz 1001 pts Span 90.0 MHz CF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,533202 GHz 12.37 dBm nd@ down 14.505 MHz M1 2.533921 GHz 11.66 dBm nd@ down 18,981 MHZ
TL 1 2,527657 GHz -13.14 dam nd8 26.00 dB TL L 2,52541 GHz -14.73 dm 26,00 d8
T2 1 2,542163 GHz -13.46 dBm Q factor 174.6 T2 1 2.544391 GHz -14.12 dBm 133.5
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-07B

Occupied Bandwidth

Mode LTE Band 7 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 450 | 450 | 8.99 | 897 | 13.46 | 13.37 | 17.90 | 17.82
Mode LTE Band 7 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - 4.54 - 9.05 - | 1340 - | 1782 -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-07B

LTE Band 7

Middle Channel / 5MHz / QPSK

Midd

le Channel / 5MHz / 16QAM

Ref Level 30.00 cbm  Offset 12,30 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,30 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.59 dBm) ™M1[1] 13.91 dBm)
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CF 2,535 GHz 1001 pts Span 10.0 MHz CF 2.535 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.535899 GHz 14,59 dam ML 2.532952 GHz 13.91 dBm
TL 1 2,5327522 GHz 9.54 dBm Oce Bw 4.495504456 MHz TL L 2.5327522 GHz 8.50 dBm Oce Bw 4.495504496 MHz
T2 1 2,5372478 GHz 10.43 dam T2 1 2.5372478 GHz 8.87 dam
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Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 12,30 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,30 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 17.19 dBm) ™M1[1] 16.17 dBm)
- 11 2.5355000 GHz - “ 2.5343810 GHZ]
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-6 df -60 di
CF 2.535 GHz 1001 pts Span 20.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 25355 GHz 17.19 dam ML 2.534381 GHz 16.17 dam
T 1 2,5305045 GHz 11.03 dBm Oce Bw £.991008951 MHz TL L 2,5305045 GHz 9,43 dBm Oce Bw 5.971028971 MHz
T2 1 25394955 GHz 10.08 dam T2 1 25394755 GHz 9.68 dam

L U

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 12,30 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,30 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
14.27 dBm) ™M1[1] 14.16 dBm)
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-6 df -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.533741 GHz 14,27 dBm ML 2.534431 GHz 14,16 dam
T 1 2,5262567 GHz 9.50 dBm Oce Bw 13.456543457 MHz TL L 25283167 GHz 7.54 dBm Oce Bw 13.366633367 MHz
T2 1 2.5417133 GHz 8.64 dam T2 1 25416833 GHz 8.29 dam
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG042406-07B

LTE Band 7

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Ref Level 30.00 cbm  Offset 12,30 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,30 db = RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 13.03 dBm) 13.08 dBm)
- 2.5294860 GHz - 2.5403950 GHz]
0 Occ B . 17.902097902 MHz 17.822177822 MHz
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CF 2.535 GHz 1001 pts Span 40.0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2529486 GHz 13.03 dam ML 2.540395 GHz 13.98 dam
T1 1 25260089 GHz 8.30 dBm Oce Bw 17.902087302 MHz T1 L 2,5260889 GHz 8.22 dBm Oce Bw 17.822177822 MHZ
T2 1 2.543991 GHz 10.19 dam T2 1 2.5439111 GHz 8.66 dam
L I 4 [S JL 4 -

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 12,30 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,30 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
MI[1] 2.87 dBm)| ™11 1%
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CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 253533 GHz 12.87 dam ML 2.535239 GHz 13.88 dam
T1 1 2,5327123 GHz 6.43 dBm Oce Bw 4.535464535 MHz T1 L 2,5304645 GHz 8.45 dBm Oce Bw 9.050949051 MHz
T2 1 2.5372478 GHz 7,44 dam T2 1 2.5395155 GHz 8.43 dam
L I 4 - [S JL 4 -

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

Spectrum pectrum
Ref Level 30.00 cbm  Offset 12,30 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,30 db = RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 11.66 dBm)
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CF 2,535 GHz 1001 pts Span 90.0 MHz CF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.531583 GHz 13.56 dam ML 2.530376 GHz 11.66 dBm
TL 1 2,5283167 GHz 7.41 dBm Oce Bw 13.396603397 MHz T1 L 2.5260889 GHz 6.60 dBm Oce Bw 17.822177822 MHZ
T2 1 2.5417133 GHz 7.80 dam T2 1 2.5439111 GHz 7.38 dam
L I 4 [S JL 4 -
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SPORTON

FCC RADIO TEST REPORT

LAB.

Report No. : FG042406-07B

Conducted Band Edge

LTE Band 7 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Spectrum

SGL Count 100/100

Ref Level 30.00 dBm

Offset 12.30 dB Mode Auto Sweep

SGL Count 100/100

Ref Level 20,00 dém  Offset 12,30 db

Mode Auto Sweep

@1 AvaPwr @1 AvgPwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
o0 dblfie_§PURIOUS LINE ABS PASS 20 chiRe -uumﬁ INE_ABS PASS
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A ﬂ ﬂ( \ T .
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-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.505 GHz Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2,475 GHz 2.494 GHz 1,000 MHz 2.49397 GHz -45.08 dém -20.05 d8 2,565 GHz 2.570 GHz 100.000 kHz 256966 GHz 20.68 dbm -9.32 d&
2,494 GHz 2,496 GHz 1.000 MHz 2,49598 GHz -39,32 dém -26.32 d& 2.570 GHz 2571 GHe 100,000 kHz 2 t7000 GHe 16 20 dBm 620 d8
2.496 GHz 2.499 GHz 1.000 MHz 2.49894 GHz -34.40 dém -24.40 d& 2.571 GHz 2.575 GHz 1.000 MHz 2.57101 GHz -32.72 dBm -22.72 dB
2,499 GHz 2.500 GHz 100,000 kHz 2,50000 GHz -17.81 dém -7.81d8 5575 CH= 2 576 GHe 1,000 MHz 267568 GHz 4523 dBm 3223 e
2,500 GHz 2,508 GHz 100,000 kHz 2,50035 GHz 20.66 dem -9.34 dB > 576 GHz 5 585 GHz 1,000 Mz 5 57898 GHe T 20 85 db,
T

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

rectrur

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.30 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 dém
SGL Count 100/100

Offset 12.30 dB Mode Auto Sweep

@1 AvoPwr [@1 avoPwr
Limit §heck | SPURIGHEGHBEKARS_ PARS
o0 dhipe_BPURIOUS LINE ABS 20 chipe_$PURIOUS LINE ABS PASS
10 dBm 10 dBm
f v
0 de ’F \I dem ‘l\
-10 d8m J 10 dem l
SPURIDUS_LINE_ABS 20 dem: |
30 dBm 30 dBm P
-4 dem 40 dem
I "Ww N
-50 dBm -50 dBm
-60 dBm 50 dBm
start 2.475 GHz 10005 pts Stop 2.505 GHz | (|[Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | _Powerabs |  atimit Rangelow | Rangeup | RBW | Frequency | Pawerabs |  ALimit
2,475 GHz 2.494 GHz 1.000 MHz 2.49391 GHz -31.06 dBém -6.06 d& 2,565 GHz 2.570 GHz 100.000 kHz 2.56537 GHz 6.29 dBm -23.11d8
2,494 GHz 2.496 GHz 1.000 MHz 2,49525 GHz -29.80 dBm -16.80 d& 2,570 GHz 2.571 GHz 100.000 kHz 2,57000 GHz -23.77 dBm -13.77 dB
2.496 GHz 2.499 GHz 1.000 MHz 249654 GHz -19.95 dBm -9.95 d8 2.571 GHz 2.575 GHz 1.000 MHz 2.57102 GHz -19.44 dBm -9.44 dB
2.499 GHz 2.500 GHz 100.000 kHz 2.49999 GHz -23.60 dém -13.60 dB 5 575 GH= 2.576 GHz 1.000 MHz 2 57508 GHe 28,16 dBm 1516 de
2.500 GHz 2.505 GHz 100.000 kHz 2.50467 GHz 6.82 dBm -23.18 d& 5676 GHz 5595 GH2 1.000 MH2 5 57561 GHz ~26.09 dBm 00 B
T
| - X -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-07B

LTE Band 7 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrur || spectrum
Ref Level 30.00 dBm  Offset 12.30 d& Mode Auto Sweep Ref Level 20,00 dém  Offset 12,30 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKAS PABS
20 dhipe_§PURIOUS LINE ABS PABS 20 chiRe -uumﬁ S LINE ABS PASS
10 dBm ﬂl 10 dBm ! \
0 de l 0 dom J ‘
-10 dBm \ -10 dBm [
SPURIOUS_LINE_ABS l -20 dBm [ \ |
-30 dBm j #h ﬂ -30 dBm /
-40 dBm ‘ [l -+0 cem
-50 d8m w 2 l oo
-60 dBm &0 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurlous Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2:475 GHZ 2.49¢ GH2 1,000 MH2 2.49351 GHz -45.07 dém -20.07 d& 2,565 GHz 2.570 GHz 100.000 kHz 2.56964 GHz 19.50 dBm ~10.10 dB
2,494 GHz 2.496 GHz 1.000 MHz 2.49595 GHz -39.60 dém -26.60 d& 2,570 GHz 2.571 GHz 100.000 kHz 2,57000 GHz -17.15 dBm -7.15 d8
2,496 GHz 2.499 GHz 1.000 MHz 2.49859 GHz -32.01 dém -23.01 d8 2,571 GHz 2,575 GHz 1,000 MHz 257101 GHz -30.28 dbm -20.28 dB
2,439 GHz 2.500 GHz 100.000 kHz 2.49955 GHz -18.53 dém 2,575 GHz 2,576 GHz 1,000 MHz 2.57565 GHz -45.36 dBm -32.36 dB
2.500 GHz 2.505 GHz 100.000 kHz 2.50032 GHz 20.07 dBm 2.576 GHz 2.595 GHz 1.000 MHz 2.57643 GHz -45.37 dBm -20.37 dB
—
Y
] I [ >
Date 2020 08:0B:01 11:48

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum o] Spectrum

Ref Level 30.00 dBm  Offset 12,30 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 12.30 de Mode Auto Sweep

SGL Count 100/100 SGL Count 100/100

@1 AvgPwr [@1 avoPwr

Limit §heck PARS | SPURIGHE GHEEKARS_ PARS

o0 dh’_u! BPURIOUS ) INE_ABS PABS 20 dh”‘.‘n SPURIOUS _LINE_ABS PASS

10 dem 10 dBm

ode [ \ dBm il

-10 dam ! F10 dem ‘l

SPURIDUS_LINE_ABS J 20 dBm L [

-30 dBm -30 dBm 3 —-

40 dam M -40 dBm m"“"w

-50 dem -50 dBm

60 dam -50 dBm

Start 2.475 GHz 10005 pts Stop 2.505 GHz | |['start 2.565 GHz 10005 pts Stop 2.595 GHz

Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2476 GHz £:494 GHz 1.000 MHz 249395 GHz -32.13 dém -7.13d8 2,565 GHz 2.570 GHz 100.000 kHz 256790 GHz 5.67 dbm -24.13 dB
2494 Gz 2.495 GHz 1.000 MHz 249569 GHz -28.78 dBm -15.78 d8 2.570 GHz 2.571 GHz 100,000 kHz 2.57001 GHz -27.56 dBm -17.56 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49894 GHz -21.04 dém -11.04 dg 2,571 GHz 2.575 GHz 1,000 MHz 2.67102 GHz -22.76 dbm ~12.76 db
2,499 GHz 2.500 GHz 100,000 kHz 2,49998 GHz -26.50 dém -16.50 dB 5575 CH= 2 576 GHe 1,000 MHz 267510 GHz 2010 dBm 610 de
2,500 GHz 2,508 GHz 100,000 kHz 2,50462 GHz £.02 deém -23.98 dB > 576 GHz 5 585 GHz 1,000 Mz 5 57605 GHe ~30.36 cbm 536 db
—_——
T
) j [ >
Date 08:0B:42
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ssamonias. FCC RADIO TEST REPORT Report No. : FG042406-07B

LTE Band 7 / 5MHz / 64QAM
Lowest Band Edge / 1RB Highest Band Edge / 1 RB

spectrum || spectrum

Ref Level 30.00 dBm  Offset 12.30 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 12,30 dB Mode Auto Sweep
5GL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 AvgPwr
Limit §heck PARS | SPURIGHE CHAEKARS_ PABS
on dhlpe_$PURIOUS LINE ABS BABS 20 cblpe—bpuriolS LINE ABS PASS
10 dBm fn 10 dBm ‘!1
ode \l 0 dBm
-10 dem
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l‘ l -10 dBm ‘
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-60 dBm -60 dBm

Start 2.475 GHz 10005 pts Stop 2.505 GHz ||l start 2.565 GHz 10005 pts Stop 2.595 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | _Powerabs |  atimit Rangelow | RangeUp | RBW | Frequency | Powerabs |  aAlimit |

2,475 GHz 2.494 GHz 1.000 MHz 2.49382 GHz -45.11 dBm -20.11 di 2,565 GHz 2.570 GHz 100.000 kHz 2.56966 GHz 19.05 dBm -10.95 db
2,494 GHz 2.496 GHz 1.000 MHz 2.49588 GHz -40.50 dBm -27.50 d& 2,570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -17.37 dBm -7.37 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49853 GHz -37.44 d&m -27.44 d8 2,571 GHz 2.575 GHz 1,000 MHz 2.57210 GHz -36.53 dbm -26.53 dB
2,459 GHz 2.500 GHz 100.000 kHz 2.49959 GHz -18.76 dBm -8.76 dB 2,575 GHz 2.576 GHz 1,000 MHz 2.57566 GHz -45.26 dBm -32.26 dB
2.500 GHz 2.505 GHz 100.000 kHz 2.50032 GHz 19.20 dBm -10.80 dB 2.576 GHz 2.595 GHz 1.000 MHz 2.57629 GHz -45.71 dBm -20.71 dB

]" 1

i

Date:

Lowest Band Edge / Full RB Highest Band Edge / Full RB

] oo
Spectru Spectrum
Ref Level 30.00 dBm  Offset 12.30 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 12.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avgPwr
Limit Fheck PABS | SPURIGIECHNEKABS PAES
20 dhife _EPURIOUS LINE_ABS PABS 20 dhiRE_$PURIOUS LINE_ABS PASS
10 dem 10 dBm
ode
-10 dBm
SPURIDUS_LINE_ABS |
-30 dBm
40 dBm w""""’" -40 dBm W""“W
-50 dem -50 dBm
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz ||| start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2.475 GHz 2.494 GHz 1.000 MHz 249380 GHz -34.17 dBm -9.17 d& 2.565 GHz 2.570 GHz 100.000 kHz 2.56570 GHz 4.96 dBm -25.04 dB
2.494 GHz 2.496 GHz 1.000 MHz 2.49596 GHz -30.08 dém -17.08 d& 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -29.02 dBm -19.02 dB
2,496 GHz 2.499 GHz 1.000 MHz 2,49898 GHz -22.01 d&m -12.01 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57113 GHz -25.09 dBm -15.09 dB
2,459 GHz 2.500 GHz 100.000 kHz 2.49959 GHz -27.57 dBm -17.57 dB 2.575 GHz 2.576 GHz 1,000 MHz 2.57504 GHz 30.58 dbm Z17.58 dB
2,500 GHz 2.505 GHz 100,000 kHz 2,50372 GHz 4,99 dBm -25.01 dB 5.576 GHz 5.595 GHz 1,000 MHz 5.57613 GHz ~33.15 dbm ~8.15 dB
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ssamonias. FCC RADIO TEST REPORT Report No. : FG042406-07B

LTE Band 7 / 10MHz / QPSK
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

spectrum || spectrum

Ref Level 30.00 dBm  Offset 12.30 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 12,30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
20 dhipe_§PURIOUS LINE ABS PABS 20 chifie_HPURIOUS LINE AR PASS
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-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.51 GHz || 'start 2.56 GHz 10005 pts Stop 2.595 GHz
Bpurious Emisslons Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2.475 GHz £.490 GHp 1,000 MHz 249022 GHz -45.68 dBm -20.68 d8 2.560 GHz 2.570 GHz 100.000 kHz 2.56042 GHz 20.19 dBr -9.81 dB
2.480 GHz 2.496 GHz 1.000 MHz 2,49599 GHz -38.65 dém -25.65 d 2.570 GHz 2.571 GHz 200.000 kHz 2.57001 GHz -20.80 dBm -10.80 dB
2496 GHz 2.499 GHz 1.000 MHz 249899 GHz -35.72 dém -25.72 dB 2.571 GHz 2.575 GHz 1.000 MHz 2.57107 GHz -34.15 dBm -24.15 dB
2.489 GHz 2.500 GHz 200,000 kHz 2.49959 GHz -23.77 dBm -13.77 dB 2675 GHz > can oHe 1000 MH= 5 e7ees ore e e oate 4k
2.500 GHz 2.510 GHz 100.000 kHz 2.50060 GHz 20.31 dBm -9.59 dB 2.580 GHz 2.595 GHz 1.000 MHz 2.58258 GHz -46.03 dBm -21.09 dB
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Lowest Band Edge / Full RB Highest Band Edge / Full RB

] oo
Spectru Spectrum
Ref Level 30.00 dBm  Offset 12.30 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 12.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECHNEKARS PAES
o0 dh’”” sPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dem 10 dBm
0de et s b iy r 1
-10 dBm }l ll 10 dem ‘
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-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.51 GHz Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 248918 GHz -36.72 dBm -11.72 dB 2.560 GHz 2.570 GHz 100.000 kHz 2.56245 GHz 4.15 dBm -25.85 dB
2.490 GHz 2.496 GHz 1.000 MHz 2.49587 GHz -27.80 dém -14.80 d& 2.570 GHz 2.571 GHz 200.000 kHz 2.57000 GHz -26.57 dBm -16.57 dB
2,496 GHz 2.499 GHz 1.000 MHz 2,49889 GHz -23.83 d&m -13.83 d8 2.571 GHz 2.575 GHz 1,000 MHz 2.57114 GHz -24.89 dBm -14.89 dB
2,459 GHz 2.500 GHz 200,000 kHz 2.49959 GHz -27.86 dBm -17.86 dB 2.575 GHz 2.580 GHz 1,000 MHz 2.57532 GHz 29.01 dbm Z16.01 dB
2,500 GHz 2.510 GHz 100,000 kHz 2,50827 GHz 3,98 dBm -26.02 dB >.580 GHz 5.595 GHz 1,000 MHz 5.58370 GHz ~34.44 dbm ~9.44 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-07B

LTE Band 7 / 10MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

spectrum || spectrum
Ref Level 30.00 dBm  Offset 12,30 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.30 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr @1 AvgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
20 dhipe_§PURIOUS LINE ABS PASS 20 chipe_BPURIOUS LINE ABS PASS
10 dBm ﬂ 10 dBm ﬁl
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Start 2.475 GHz 10005 pts Stop 2.51 GHz Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  Atimit | Rangelow | Rangeup | RBW | Frequency | _ PowerAbs | ALimit |
2475 GHZ 2,400 GH2 1.000 MH2 2.49049 GHz -45.53 dBm -20.53 d& 2.560 GHz 2.570 GHz 100.000 kHz 2.56540 GHz 19.60 dBm ~10.40 db
2.490 Gz 2.495 GHz 1.000 MHz 249592 GHz -38.25 dBm -25.25 dB 2.570 GHz 2.571 GHz 200,000 kHz 2.57000 GHz -21.88 dBm -11.88 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49897 GHz -34.49 dBm -24.49 di 2,571 GHz 2.575 GHz 1,000 MHz 2.67102 GHz -33.46 dbm ~23.46 db
2.489 GHz 2.500 GHz 200,000 kHz 2.49959 GHz -22.95 dBm -12.95 dB 5575 CH= 2580 GHz 1,000 MHz 5 e7525 oHe 42 40 dBm ~25.40 db
2.500 GHz 2.510 GHz 100.000 kHz 2.50059 GHz 19.63 dBm -10.37 dB 2,580 GHz 2,595 GHz 1,000 MHz 2,58296 GHz -46.09 dBm -21.09 db
Y
I 1 P
2020 08:15:41

Date:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

SGL Count 100/100

Ref Level 30.00 dBm

Offset 12.30 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 dém  Offset 12,30 db

Mode Auto Sweep

SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
o0 dh’_u! BPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
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Start 2.475 GHz 10005 pts Stop 2.51 GHz || Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2475 GHz 2.490 GHz 1.000 MHz 2.48988 GHz -35.81 dém -10.81 d8 2.560 GHz 2.570 GHz 100.000 kHz 2.56332 GHz 3.43 dBm -26.57 dB
2.490 GHz 2.496 GHz 1.000 MHz 2.49598 GHz -28.16 dém -15.16 d& 2.570 GHz 2.571 GHz 200.000 kHz 2.57001 GHz -29.23 dBm -19.23 d8
2496 GHz 2.499 GHz 1.000 MHz 249885 GHz -25.21 dém -15.21 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57185 GHz -27.50 dem -17.50 d8
2,499 GHz 2.500 GHz 200.000 kHz 2,49997 GHz -23.45 dém -19.49 dB 5 £75 GH= 2 280 GHz 1,000 Mz 2.57538 GHz ~30.05 dBm 17,05 a8
2.500 GHz 2.510 GHz 100.000 kHz 2.50752 GHz 3.14 dBm -26.86 di 2.580 GHz 2.595 GHz 1.000 MHz 2.58012 GHz -34.80 dbm -9.80 db
T
Il 1 P

TEL : 88
FAX . 88

6-3-327-3456
6-3-328-4978

Page Number 1 A7-13 of 25



SPORTON

FCC RADIO TEST REPORT

LAB.

Report No. : FG042406-07B

LTE Band 7 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum || spectrum
Ref Level 30.00 dBm  Offset 12.30 d& Mode Auto Sweep Ref Level 20,00 dém  Offset 12,30 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
20 dhipe_§PURIOUS LINE ABS PAES 20 dhifie_EPURIOUS | INE RS PASS
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Spurlous Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2.475 GHZ 2.490 GH2 1,000 MHz 2.49017 GHz -45.57 dém -20.57 dB 2.560 GHz 2.570 GHz 100.000 kHz 2.56042 GHz 19.14 dBm -10.86 dB
2.450 GHz 2.496 GHz 1.000 MHz 2.49598 GHz -40.23 dém -27.23 d& 2,570 GHz 2.571 GHz 200.000 kHz 2,57001 GHz -26.26 dBm -16.26 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49895 GHz -37.16 dém -27.16 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57392 GHz -38.51 dBm -28.51 dB
2.489 GHz 2.500 GHz 200,000 kHz 2.50000 GHz -23.92 dBm -13.52 dB 2675 GHz 2580 GHz 1000 MH= S erea1 ore 4451 dom il
2.500 GHz 2.510 GHz 100.000 kHz 2.50050 GHz 18.56 d3m -11.34 dB 2.580 GHz 2.595 GHz 1.000 MHz 2.58228 GHz -46.05 dBm -21.05 dB
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Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.30 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 dém
SGL Count 100/100

Offset 12.30 dB Mode Auto Sweep

@1 AvgPwr [@1 avgPwr
Limit Fheck PABS | SPURIGIECHNEKARS PABS

20 dhife _EPURIOUS LINE_ABS PABS 20 dhiRE_$PURIOUS LINE_ABS PASS
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Start 2.475 GHz 10005 pts Stop 2.51 GHz Start 2.56 GHz 10005 pts Stop 2.595 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | __Powerabs |  aLimit Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2.475 GHz 2.490 GHz 1.000 MHz 248985 GHz -37.17 dém -12.17 dB 2.560 GHz 2.570 GHz 100.000 kHz 2.56426 GHz 1.89 dBm -28.11 dB
2.490 GHz 2.496 GHz 1.000 MHz 2,49588 GHz -30.27 dém -17.27 dB 2.570 GHz 2.571 GHz 200.000 kHz 2.57001 GHz -29.98 dBm -19.98 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49892 GHz -26.93 dém -16.93 dé 2.571 GHz 2.575 GHz 1.000 MHz 2.57131 GHz -28.13 dBm -18.13 de
2.499 GHz 2.500 GHz 200.000 kHz 2.50000 GHz -29.65 dBm -19.65 dB 5 575 GH= 2,580 GHz 1,000 MHz 257516 GHe 30,67 dBm S17.67 dB
2.500 GHz 2.510 GHz 100.000 kHz 2.50896 GHz 2.45 dem ~27.55 d8 2,580 GHz 2.595 GHz 1.000 MHz 2.58019 GHz -36.28 dbm -11.28 dB
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ssamonias. FCC RADIO TEST REPORT Report No. : FG042406-07B

LTE Band 7 / 15MHz / QPSK
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

spectrum || spectrum
Ref Level 30.00 dBm  Offset 12.30 d& Mode Auto Sweep Ref Level 20,00 dém  Offset 12,30 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PaBs
20 dhipe_§PURIOUS LINE ABS PABS 20 dblfe _$PURIOUS LINE ABS PAES
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Spurlous Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2475 GHZ 2.490 GH2 1.000 MHz 2.48761 GHz -44.52 dBm -19.52 di 2.555 GHz 2.570 GHz 100.000 kHz 2.56018 GHz 20.67 dBm ~9.33 dB
2.450 GHz 2.496 GHz 1.000 MHz 2.49413 GHz -38.31 dém -25.31 d& 2.570 GHz 2.571 GHz 300.000 kHz 2.57000 GHz -22.57 dBm -12.57 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49852 GHz -35.64 dém -25.64 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57129 GHz -34.66 dBm -24.66 dB
2.489 GHz 2.500 GHz 300,000 kHz 2.49959 GHz -20.75 dBm -10.75 dB 2675 GHz 2 585 GHz 1000 MH= 5 e7ean oHe ~36.5¢ dom e e
2.500 GHz 2.515 GHz 100.000 kHz 2.50088 GHz 20.42 dBm -9.58 dB 2.585 GHz 2.595 GHz 1.000 MHz 2.59474 GHz -46.17 dBm -21.17 dB
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Spectru Spectrum
Ref Level 30.00 dBm  Offset 12,30 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 12.30 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Limit §heck PABS | SPURIGHEGLNEKARS_ Faks
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Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2476 GHz £:490 GHz 1.000 MHz 249022 GHz =35,31 dbm -i0.31 dB 2,555 GHz 2.570 GHz 100.000 kHz 2.55592 GHz 2.11 dém -27.89 db
2.480 GHz 2.496 GHz 1.000 MHz 249568 GHz -30.68 dBm -17.68 db 2.570 GHz 2.571 GHz 300.000 kHz 2.57002 GHz -29.66 dBm -19.66 db
2496 GHz 2.499 GHz 1.000 MHz 249887 GHz -28.15 dém -18.15 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57105 GHz -28.32 dBm -18.32 dB
2,459 GHz 2.500 GHz 300,000 kHz 2.50000 GHz -29,62 dBm -19.62 dB 5 £75 GH= 3 58E GH2 1,000 Mz 2.57568 GHz 31.23 dbm 1623 a8
2.500 GHz 2.515 GHz 100,000 kHz 2.51000 GHz 2.69 dém -27.31 dB 5.585 GHz 2.505 GHz 1.000 MHz 5. 58540 GHz 35,46 dBm in-46 B
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ssamonias. FCC RADIO TEST REPORT Report No. : FG042406-07B

LTE Band 7 / 15MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

spectrum || spectrum

Ref Level 30.00 dBm  Offset 12.30 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 12,30 dB Mode Auto Sweep
5GL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 AvgPwr
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Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |

2,475 GHz 2.490 GHz 1.000 MHz 2.48732 GHz -44.43 dBm -19.43 dB 2,555 GHz 2.570 GHz 100.000 kHz 2.56514 GHz 19.86 dBm -10.14 db
2.490 GHz 2.496 GHz 1.000 MHz 249421 GHz -39.28 dém -26.28 dB 2.570 GHz 2.571 GHz 300.000 kHz 2.57005 GHz -22.39 dBm -12.39 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49894 GHz -33.24 dBm -23.24 d8 2,571 GHz 2.575 GHz 1,000 MHz 2.57102 GHz -34.12 dBm -24.12 dB
2,459 GHz 2.500 GHz 300,000 kHz 2.49959 GHz -20.06 dBm -10.06 dB 2,575 GHz 2,585 GHz 1,000 MHz 2,57598 GHz -36.78 dBm -23.78 dB
2.500 GHz 2.515 GHz 100.000 kHz 2.50084 GHz 19.09 dém -10.01 d& 2.585 GHz 2.595 GHz 1.000 MHz 2.58923 GHz -46.21 dbm -21.21 dB
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Spectru Spectrum
Ref Level 30.00 dBm  Offset 12,30 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 12.30 de Mode Auto Sweep
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Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2476 GHz £:490 GHz 1.000 MHz 249032 GHz =36,15 dbm -il.10 dB 2,555 GHz 2.570 GHz 100.000 kHz 2.55867 GHz 1.25 dém -28.75 db
2.480 GHz 2.496 GHz 1.000 MHz 249581 GHz -31.12 dBm -18.12 db 2.570 GHz 2.571 GHz 300.000 kHz 2.57004 GHz -30.37 dBm -20.37 dB
2496 GHz 2.499 GHz 1.000 MHz 249898 GHz -29.38 dém -19.38 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57103 GHz -29.24 dem -19.24 d&
2.499 GHz 2.500 GHz 300,000 kHz 2.49999 GHz -29.64 dBm -19.64 dB 5 £75 GH= 3 58E GH2 1,000 Mz 2.57806 GHz 31,64 dBm 1564 dB
2.500 GHz 2.515 GHz 100.000 kHz 2.51035 GHz 1.44 dém -28.56 d& 2.585 GHz 2.595 GHz 1.000 MHz 2.58519 GHz -37.79 dbm -12.79 dB
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ssamonias. FCC RADIO TEST REPORT Report No. : FG042406-07B

LTE Band 7 / 15MHz / 64QAM
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

spectrum || spectrum
Ref Level 30.00 dBm  Offset 12.30 d& Mode Auto Sweep Ref Level 20,00 dém  Offset 12,30 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
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Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2475 GHZ 2.490 GH2 1.000 MHz 2.48776 GHz -44.37 dém -19.37 di 2.555 GHz 2.570 GHz 100.000 kHz 2.56913 GHz 18.97 dBm -11.03 dB
2.450 GHz 2.496 GHz 1.000 MHz 2.49403 GHz -40.46 dem -27.46 d& 2.570 GHz 2.571 GHz 300.000 kHz 2.57002 GHz -22.83 dBm -12.83 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49882 GHz -36.15 dém -26.15 d 2.571 GHz 2.575 GHz 1,000 MHz 2.57103 GHz -35.00 dBm -25.00 dB
2.489 GHz 2.500 GHz 300,000 kHz 2.49957 GHz -23.88 dBm -13.88 dB 2675 GHz 2 585 GHz 1000 MH= 5 erent one 3578 dom e rade
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Ref Level 30.00 dBm  Offset 12,30 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 12.30 de Mode Auto Sweep
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__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2475 GHz 2.490 GHz 1.000 MHz 2,49045 GHz -37.15 dém -12.15 d8 2.555 GHz 2.570 GHz 100.000 kHz 2.55660 GHz 0.26 dBm -29.74 dB
2.490 GHz 2.496 GHz 1.000 MHz 2.49584 GHz -33.23 dém -20.23 d8 2.570 GHz 2.571 GHz 300.000 kHz 2.57004 GHz -32.55 dBm -22.55 dB
2496 GHz 2.499 GHz 1.000 MHz 249894 GHz -30.96 dém -20.96 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57105 GHz -29.04 dém -19.04 d&
2,499 GHz 2.500 GHz 300.000 kHz 2,50000 GHz -32.00 dém -22.00 dB 5 £75 GH= 2 285 GHz 1,000 Mz 2.57542 GHz ~31.36 dBm 1536 dB
2.500 GHz 2.515 GHz 100.000 kHz 2.50969 GHz 0.80 dBm -29.20 d& 2.585 GHz 2.595 GHz 1.000 MHz 2.58514 GHz -39.28 dbm -14.28 dB
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__Rangelow | Rangeup | RBW | Freguency |__powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 2.48977 GHz ~44.20 dBm -19.20 d& 2,550 GHz 2.570 GHz 100.000 kHz 2.56890 GHz 20.04 dBm -9.96 db
2.490 GHz 2.496 GHz 1.000 MHz 2.49211 GHz -39.03 dém -26.03 dB 2.570 GHz 2.571 GHz 500.000 kHz 2.57001 GHz -18.57 dBm -8.57 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49830 GHz -37.28 dém -27.28 dé 2.571 GHz 2.575 GHz 1.000 MHz 2.57101 GHz -37.09 dBm -27.09 d8
2,459 GHz 2.500 GHz 500,000 kHz 2.49956 GHz -15.07 dBm -9.07 d& 5 575 GH= 5,500 GH2 1,000 Mz 2.67763 GHz 37 75 dBm 2478 db
2.500 GHz 2.520 GHz 100.000 kHz 2.50110 GHz 20.40 dBm -9.60 d& 2.550 GHz 2.595 GHz 1.000 MHz 2.59002 GHz -46.56 dbm -21.56 dB
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2.475 GHz 2.490 GHz 1.000 MHz 249042 GHz -36.33 dBm -11.33 d8 2.550 GHz 2.570 GHz 100.000 kHz 2.55453 GHz 0.36 dBm -29.64 dB
2.490 GHz 2.496 GHz 1.000 MHz 2.49576 GHz -32.567 dém -19.67 d& 2.570 GHz 2.571 GHz 500.000 kHz 2.57002 GHz -28.19 dBm -18.19 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49889 GHz -30.49 dém -20.49 dé 2.571 GHz 2.575 GHz 1.000 MHz 2.57128 GHz -31.08 dBm -21.08 d8
2,459 GHz 2.500 GHz 500,000 kHz 2.49959 GHz -28.33 dBm -18.33 dB 2.575 GHz 2.590 GHz 1,000 MHz 257537 GHz 33.33 dbm 220,33 db
2.500 GHz 2.520 GHz 100.000 kHz 2.51089 GHz 1.06 d8m ~28.94 dB 2,550 GHz 2.595 GHz 1.000 MHz 2.59002 GHz -41.94 dbm -16.94 dB
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2475 GHZ 2.490 GH2 1.000 MHz 2.49012 GHz -44.41 dBm -19.41 dB 2.550 GHz 2.570 GHz 100.000 kHz 2.56890 GHz 19.58 dBm -10.42 dB
2.480 GHz 2.495 GHz 1.000 MHz 2.49222 GHz -39,30 dem -26.20 d& 2570 GHe 2571 GHz 500000 kHz 2 27001 OHe 17 38 dBm S onde
2.496 GHz 2.499 GHz 1.000 MHz 2.49889 GHz -36.18 dém -25.18 d 2.571 GHz 2.575 GHz 1,000 MHz 2.57106 GHz -36.42 dBm -26.42 dB
2.489 GHz 2.500 GHz 500,000 kHz 2.49957 GHz -16.98 dBm -6.98 dB 2675 GHz 2590 GHz 1000 MH= 5 e7778 oHe 3716 dom e
2.500 GHz 2.520 GHz 100.000 kHz 2.50106 GHz 19.45 dBm -10.55 dB 2,590 GHz 2,595 GHz 1,000 MHz 2,58410 GHz -46.79 dBm -21.79 db
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Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 249030 GHz -37.80 dBm -12.50 d& 2.550 GHz 2.570 GHz 100.000 kHz 2.55866 GHz -0.42 dBm -30.42 dB
2.490 GHz 2.496 GHz 1.000 MHz 249566 GHz -34.37 dém -21.37 dB 2.570 GHz 2.571 GHz 500.000 kHz 2.57006 GHz -31.14 dBm -21.14 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.40888 GHz -31.86 d&m -21.86 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57101 GHz -30.35 dBm -20.35 dB
2,459 GHz 2.500 GHz 500,000 kHz 2.49959 GHz -30.81 dBm -20.81 dB 2.575 GHz 2.590 GHz 1,000 MHz 2.57504 GHz 32,18 dbm Z19.18 dB
2.500 GHz 2.520 GHz 100.000 kHz 2.51120 GHz 0.31 dém =29.69 d8 2,550 GHz 2.595 GHz 1.000 MHz 2.59021 GHz -41.85 dbm -16.85 dB
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2.475 GHz 2.490 GHz 1.000 MHz 2.48321 GHz -45.37 dBm -20.37 d& 2,550 GHz 2.570 GHz 100.000 kHz 2.56890 GHz 17.597 dBm -12.03 db
2.450 GHz 2.496 GHz 1.000 MHz 2.49213 GHz -39.98 dém -26.98 di 2,570 GHz 2.571 GHz £00.000 kHz 2.57000 GHz -21.02 dBm “11.02 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49863 GHz -38.51 dBm -2g.51 d8 2.571 GHz 2.575 GHz 1.000 MHz 2.57125 GHz -39.36 dBm -29.36 dB
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2.475 GHz 2.490 GHz 1.000 MHz 2.49040 GHz -39.52 dBm -14.52 dB 2,550 GHz 2.570 GHz 100.000 kHz 2.55946 GHz -1.69 dBm -31.69 db
2.490 GHz 2.496 GHz 1.000 MHz 2,49598 GHz -36.25 dém -23.25 dB 2.570 GHz 2.571 GHz 500.000 kHz 2.57000 GHz -31.31 dBm -21.31 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49875 GHz -34.22 dBm -24.22 d8 2.571 GHz 2.575 GHz 1,000 MHz 2.57124 GHz -30.34 dBm -20.34 dB
2,459 GHz 2.500 GHz 500,000 kHz 2.49957 GHz -33.22 dBm -23.22 dB 2.575 GHz 2.590 GHz 1,000 MHz 2.57530 GHz 32.08 dbm 19,08 db
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30.000 MHz 1.000 GHz 1.000 MHz 957.09895 MHz -47.40 dBm -22.40 dB 30.000 MHz 1.000 GHz 1.000 MHz 947.40380 MHz -47.32 dBm -22.32 dB
1.000 GHz 2.400 GHz 1.000 MHz 2.48926 GHz -46.50 dBm -21.50 dB 1.000 GHz 2.490 GHz 1.000 MHz 2.47033 GHz -46.55 dBm -21.55 di
2.580 GHz 5.000 GHz 1.000 MHz 4.29858 GHz -44.61 dBm -19.61 dB 2.580 GHz 5.000 GHz 1.000 MHz 4.46553 GHz -44.52 dBm -19.52 d8
5.000 GHz 10.000 GHz 1.000 MHz 6£.89606 GHz -42.35 dBm -17.35 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.97905 GHz -42.62 dBm -17.62 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.82430 GHz -30.27 dém -14.27 dB 10.000 GHz 18.000 GHz 1.000 MHz 15.84038 GHz -29.30 dém -14.30 dB
18.000 GHz 26.000 GHz 1.000 MHz 20.30911 GHz -39.94 dBm -14.94 dB 18.000 GHz 26.000 GHz 1.000 MHz 20.29261 GHz -39.81 dBm -14.81 dB
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30.000 MHz 1.000 GHz 1.000 MHz 946.91904 MHz -47.26 dBm -22.26 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.46344 GHz -46.61 dBm -21.61 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.47472 GHz -44,59 dBm -19.59 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.98005 GHz -42.46 dBm -17.46 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.82289 GHz -39.19 dBm -14.19 dB
18.000 GHz 26.000 GHz 1.000 MHz 20.34710 GHz -39.91 dBm -14.91 dB
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30.000 MHz 1.000 GHz 1.000 MHz 946.51904 MHz -46.70 dBm -21.70 dB 30,000 MHz 1,000 GHz 1.000 MHz 935.28486 MHz -46.71 dBm -21.71 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.47982 GHz -46.18 dBm -21.16 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.47188 GHz -46.17 dBm -21.17 dg
2,580 GHz 5.000 GHz 1.000 MHz 4.31552 GHz -43,84 dBm -18.84 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.28890 GHz -44,02 dBm -19.02 d&
5.000 GHz 10.000 GHz 1.000 MHz 6.96155 GHz -41.87 dBm -16.87 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.91056 GHz -41.96 dBm -16.96 db
10.000 GHz 18.000 GHz 1.000 MHz 17.60327 GHz -38.64 dBm -13.64 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.78089 GHz -38.69 dBm -13.69 dB
18.000 GHz 26.000 GHz 1.000 MHz 20.35160 GHz -39.24 dBm -14.24 dB 18.000 GHz 26,000 GHz 1.000 MHz 20.32360 GHz -30,37 deém -14,37 d&
— —_— ~ —
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30.000 MHz 1,000 GHz 1,000 MHz 981.82159 MHz -46.90 dBém -21,90 d&
1,000 GHz 2.490 GHz 1.000 MHz 2.43464 GHz -46.16 dBm -21.16 dB
2,580 GHz S.000 GHz 1.000 MHz 4.,29955 GHz -43,90 dBm -18.90 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.94956 GHz -41.86 dBm -16.86 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.84388 GHz -38.83 dBm -13.83 dB
18.000 GHz 26.000 GHz 1.000 MHz 20.33310 GHz -39.45 dBm -14.45 dB
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 996.36432 MHz -46.95 dBm -21.95 dB 30,000 MHz 1,000 GHz 1.000 MHz 815.06487 MHz -47.05 dBm -22.05 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48826 GHz -45.30 dBm -20.30 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.45748 GHz -45.,93 dBm -20.83 de
2,580 GHz 5.000 GHz 1.000 MHz 4.32568 GHz -44,10 dBm -19,10 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,45040 GHz -43,30 dBm -18.80 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.99305 GHz -41.65 dBm -16.65 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99855 GHz -41.58 dBm -16.58 db
10.000 GHz 18.000 GHz 1.000 MHz 15.77889 GHz -38.82 dBm -13.82 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.79489 GHz -38.73 dBm -13.73 dB
18.000 GHz 26.000 GHz 1.000 MHz 12.69414 GHz -39.26 dBm -14.26 dB 18.000 GHz 26,000 GHz 1.000 MHz 20.30761 GHz -30.51 dBm -14.51 d&
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30.000 MHz 1,000 GHz 1,000 MHz 944,49525 MHz -46.89 dBém -21.89 dB
1,000 GHz 2.490 GHz 1.000 MHz 2.47287 GHz -46.04 dBm -21.04 dB
2,580 GHz S.000 GHz 1.000 MHz 4.89427 GHz -44,11 dBm -19.11 dB
5.000 GHz 10.000 GHz 1.000 MHz 5,99205 GHz -41.85 dBm -16.85 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.78689 GHz -38.77 dBm -13.77 dB
18.000 GHz 26.000 GHz 1.000 MHz 20.33910 GHz -39.27 dBm -14.27 dB
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 986.18441 MHz -46.94 dBm -21.94 dB 30,000 MHz 1,000 GHz 1.000 MHz 926.55922 MHz -46.81 dBm -21.81 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48975 GHz -45.24 dBm -20.24 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.47933 GHz -46.26 dBm -21.26 dg
2,580 GHz 5.000 GHz 1.000 MHz 4.47270 GHz -43,99 dBm -18,99 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.45150 GHz -43,98 dBm -18.98 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.52106 GHz -41.66 dBm -16.66 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.95105 GHz -41,99 dBm -16.95 db
10.000 GHz 18.000 GHz 1.000 MHz 17.60427 GHz -38.71 dBm -13.71 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.82889 GHz -38.75 dBm -13.75 dB
18.000 GHz 26.000 GHz 1.000 MHz 20.32060 GHz -39.20 dBm -14,30 dB 18.000 GHz 26,000 GHz 1.000 MHz 192.71664 GHz -30.23 dBm -14.23 d&
—_— —
hid A bl A

L JL

Highest Channel / QPSK

Spectrum |

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12.30 dB Mode Auto Sweep

@1 AvgPwr

Limit ¢heck PABS
10 d&d URIOUS } INE_ARS PARS
-20 dBm

| SPURIOUS_LIME_ABRS

-40 dem x " N i A e i
s calites
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1,000 MHz 960,97701 MHz -46.76 dBém -21.76 dB
1,000 GHz 2.490 GHz 1.000 MHz 2.48727 GHz -46.00 dBm -21.00 dB
2,580 GHz S.000 GHz 1.000 MHz 4.45198 GHz -44,07 dBm -19.07 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.92206 GHz -41.96 dBm -16.96 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.77839 GHz -38.59 dBm -13.59 dB
18.000 GHz 26.000 GHz 1.000 MHz 20.34610 GHz -39.39 dBm -14.39 dB
-r i
J q [ d
Date: 08:41:10

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG042406-07B

Frequency Stability

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0071
40 Normal Voltage 0.0075
30 Normal Voltage 0.0052
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0071
0 Normal Voltage 0.0016

-10 Normal Voltage 0.0064 PASS
-20 Normal Voltage 0.0025
-30 Normal Voltage 0.0024
20 Maximum Voltage 0.0028
20 Normal Voltage 0.0071
20 Battery End Point 0.0002

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.35 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG042406-07B

LTE Band 12

Peak-to-Average Ratio

Mode LTE Band 12 / 10MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 4.17 5.45 6.00 PASS
TEL : 886-3-327-3456 Page Number : A12-1 of 25

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-07B

LTE Band 12 / 10MHz / QPSK
Middle Channel / Full RB

LTE Band 12/ 10MHz / 16QAM

Spectrum b Spectrum b
Ref Level 30.00 cbm  Offset 10,60 db Ref Level 30.00 cbm  Offset 10,60 db
o att 30 08 AQT 2 ms ® RBW 10 MHz o att 30 08 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
g =SSR
= - fi
o o Pn
0.0 0. A
A
1E- ' 1E- 5
t v
i 4
i
1€ \] 1€ !
~. |
1
CF 707.5 MHz Mean Pwr + 20.00 dB CF 707.5 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 2120 dem 25,65 dBm 4.65 da 2.35 0B 3.66 0B .17 0B .43 0B Trace 1 [ 20,22 dem | 26.27 dbm 5.04 d8 3.07 d8 4.75 da 5.45 d 5.80 08
— — _—
| BERREEE I ) [ CEREREERC

Middle Channel / Full RB

Spectrum b
Ref Level 30.00 dém  Offset 10,80 dB
o att 30 dB__AQT 2 ms @ RBW 10 MHz
(@153 view
———
e
o =
<)
0.
5
1E-
X
b
"
1€ -
i1
i
CF 707.5 MHz Mean Pwr + 20.00 di
C y G Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% |
Trace 1 | 19.24 cbm 26,18 dbm 5.95 db 3.13 dB 5.04 0B ©.00 dB ©.61 dB
e —
AR

TEL : 886-3-327-3456

FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-07B

26dB Bandwidth

Mode LTE Band 12 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.22 | 124 | 300 | 3.02 @ 488 | 489 | 983 | 9.67 - - - -
Mode LTE Band 12 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH 1.22 - 3.04 - 4.92 - 9.85 - - - - -
TEL : 886-3-327-3456 Page Number 1 A12-3 of 25

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-07B

LTE Band 12

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Ref Level 30.00 cbm  Offset 10,60 db = RBW 30 khz RefLavel 30.00 dbm  Offset 10.60 db = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.64 dBm) ™M1[1] 15.90 dBm)
707.. 1 MHzZ 707.99370 MHz
20 . 20
. s 26.00 dB Y ndB 26.00 dB
104 et AR AN mu‘acf‘/\w-n\ 1.219600000 MHz| 0d SN N BT 1.236400000 MHz
J Q factor 580.2| / Q factor \ 572.2]
od d 8 0 d
I}f
104 - -0 d
/
20 d f 20 d .
- AN R
~ ./ e fn TN Y i LAY
i N o “ - s s .
-40 ds -40 di
50 d -50 di
&nd 60 d
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 707.5755 MHz 16.64 dBm nd@ down 1.2196 MH2 M1 707.3937 MHz 15.30 dBm nd@ down 1.2364 MHZ
TL 1 705.8956 MHz -9.16 dBm nd8 26.00 dB TL L 706.6618 MHz -11.04 dBm n 26.00 dB
T2 1 708.1154 MHz -9.17 dBm Q factor SB0.2 T2 1 70B.11B2 MHz -10.56 dBm Q factor 572.2
L U J wa L JU J L]

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 18.14 dBm) ™M1[1] 15.63 dBm)
708.58490 MH?Z| 708.68080 MHz
20 20 1
Y 26.00 dB - ‘ - ndg x 26.00 dB
04 T il ke 2.003000000 MHz 04 Bl lhelile St - A 2.015000000 MHZ]
[ Q factor 236.0| Q factor ! 235.1
/ ! \
od )\ od s
}
-tod -10d a \‘
/ \ i \
04 4 0 s \
a's Mo P e el N
= -30
40 df -40 di
50 d -50 di
&nd 60 d
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 708.5849 MHz 18.14 dBm nd@ down 3.003 MHz M1 1 70B.6B0E MH2 15.63 dBm nd@ down 2015 MHZ
TL 1 705.0195 MHz -7.62 dBm nd8 26.00 dB TL L 706.0075 MHz -10.36 dBm nd8 26.00 dB
T2 1 709.0225 MHz -7.63 dBm Q factor 236.0 T2 1 709.0225 MHz -10.24 dBm Q factor 235.1
L U J wa L JU J L]

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

Spectrum pectrum
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
15.94 dBm) ™M1[1] 15.08 dBm)
708.73900 MHz 709.63800 MHZ]
= 26.00 dB @ ndB Y 26.00 dB
o e 4.875000000 MHZ 04 . o B 4.885000000 MHZ]
145.4) 7 Q factor 145.3
/ |
od 0 d
1 ]
04 —~ 10 d -
/ {
204 20d /

N\ g A o ~ . v N I
oy e A AN P aaliied U i Tt
40 df -40 di
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz

Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 708.739 MHz 15.94 dam nd8 down 4.875 MHz ML L 709.638 MHz 15.08 dam nd8 down 4,885 MHZ
T 1 705.062 MHz -9.59 dBm nd8 26.00 dB TL L 705.052 MHz -10.58 dBm 26,00 d8
T2 1 709.938 MHz -9.71 dBm Q factor 145.4 T2 1 709.938 MHz -10.54 dBm 145.3
L U J wa L JU J L]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-07B

LTE Band 12

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

L I ]

Ref Level 30.00 cbm  Offset 10,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.31 dBm) ™M1[1] 15.76 dBm)
w 708.9390 MHzZ| 711.6160 MHz,
20 - 20
xnde 26.00 dB nde__ 26.00 dB
o i R, U s Al TR AR .830000000 MHZ 04 St DT as . ety 9.670000000 MHZ]
Q factor | 72.1 Q factor 73.6
od / | od
T |
-10 d ‘“ 5 10 d
20.dBm-— ‘A_J \ = v 20 dBrp= = =
| 2pdem=t= T T A Ny by |- ——
a0 30
40 df -40 di
50 d -50 di
-60 d 60 d
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 708.938 MHz 16.31 dsm nd8 down 9.83 MHz ML 711616 MHz 15.76 dam nd8 down 9,67 MHZ
TL 1 702.605 MHz -9.69 dBm nd8 26.00 dB TL L 702,665 MHz -10.51 dbm n 26.00 dB
T2 1 712.435 MHz -9.37 dBm Q factor 72.1 T2 1 712.335 MHz -10.43 dBm Q factor 73.6

)i ) ]

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 GBm  Offset 10,80 db @ RBW 30 kHz RefLevel 20,00 dBm  Offset 10,00 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 14.61 dBm) ™Il 15.20 dBm|
70760350 MH?Z| 708.97510 MHz
20 20 M
i ndB 26.00 dB)| ndB }‘ 26.00 dB|
10d P T S -,Haym,,\,\_,\\ 1.222400000 MHz 104 AT AT e B A_/—N‘ 3. uagnnnnutj '\1H<
i Q factor \ 578.9) / Q factor 233.1
od 3 0 d :
-10 ‘i -10 de ﬂ'! \i
,{ / Y
20 d 20 — = I
A A N P e | P P s SNV
Ve v - N -
a0 dEn 0
40 df -40 di
50 d -50 di
-60 d 60 d
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 707.6038 MHz 14.61 dBm ndB_down 1.2224 MHz ML L 7DE.3751 MHz 15.20 dBm ndB_down 3,039 MHz
TL 1 705.8846 MHz -11.62 dém ndd 26.00 dB TL L 705.9775 MHz -10.62 dBm ndd 26.00 dB
T2 1 708.107 MHz -11.29 dam qQ factor 578.9 T2 1 709.0168 MHz -11.00 dam qQ factor 233.1
L U J wa L JU J L]
Spectrum - vectrum o
Ref Level 30.00 GBm  Offsel 10,50 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 10,60 db & RBW 300 kHz
o att a0ds BWT 10 s @ VBW 300 kHz  Mode Auto FFT e att 30 dE SWT 12,6 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 12.90 dém| mili] 15.10 dBm|
70946800 MHzZ| 709.9580 MHz
e ndB 26.00 dB & ndiy 26.00 dB
cn o e - 4.915000000 MHz . o ©.850000000 MHz
10 d : ; 10 Y .
4{ 144.3 7 \ 72.1
| { \
od 1 v od Y
| BN 1
o i s J :
4 / \ 4 /
20 20
o A . T
-40 -40 df
50 df -50 di
60 d -60 db
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 709.488 MHz 12.90 dBm ndB down 4.915 MHz ML 709,558 MHz 15.10 dBm ndB down 9,85 MHZ
TL 1 705.032 MHz -12.89 dam nds 26.00 dB TL L 702,545 MHz -11.16 dam nds 26.00 d&
T2 1 709.948 MHz -12.72 dém  factor 144.3 T2 1 712.495 MHz -10.90 dBm  factor 72.1

L ) ]

I ]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-07B

Occupied Bandwidth

Mode LTE Band 12 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.09 | 1.09 | 272 | 273 | 449 | 450 | 9.03 | 9.01 - - - -
Mode LTE Band 12 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH 1.09 - 2.72 - 4.51 - 9.07 - - - - -
TEL : 886-3-327-3456 Page Number 1 A12-6 of 25

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Re

port No. : FG042406-07B

LTE Band 12

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 10,60 db = RBW 30 khz RefLavel 30.00 dbm  Offset 10.60 db = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
29 dBm)| ™M1[1] 1 3 dBm)
- 707.75170 MHz - . 707.30980 MHZ]
1090909091 MHz n 1.093706294 MHz,
R el Uty Lol Nefn]
10 d 10 4 3 o = |
a o 1
-10 df -10 d !
]
204 7 X 1
- " o~ - AV P AN
ey O A eVt N Vil RN A VAN NV s AVAASY o
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.7517 MHz 15.29 dam ML 707.3098 MHz 15.33 dam
T 1 706.95455 MHz 9.53 dBm Oce Bw 1.090305051 MHz TL L 706.96014 MHz 9.23 dBm Oce Bw 1.093706294 MHz
T2 1 708.04545 MHz 10.01 dam T2 1 708.0S385 MHZ 7.49 darm

L U

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.97 dBm) ™M1[1] 16.23 dBm)
- 2 707.89560 MHZ - it 708.14140 MHZ]
P ARG R 2.715284715 MHz . o®RY . 2.727272727 MHZ
R P R e R pay |~ Py - g
104 F 10 i Wit o 5
0 i T 0 ] §
\ \
-10 d -10 de ,f
\ 7 |
\ /
204 L ~
~ oAl | P, T
Ep T
40 df -40 di
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.8956 MHz 16.97 dam ML DB, 1414 MHz 16.23 dam
T 1 706.15135 MHz 9.45 dBm Oce Bw 2.715284715 MHz TL L 706.13337 MHz 9.59 dBm Oce Bw 2.727272727 MHz
T2 1 708.86663 MHz 11.70 dam T2 1 708.85064 MHZ 9.51 dam
L U J wa L JU J ]

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

L I

ectrum -
Ref Level 30.00 GBm  Offset 10,00 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 10.60 db @ RBW 100 khz
o att a0de SWT 19 ps @ VBW 300 kHz  Mode Auto FFT o att 30de SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.96 dBm) ™M1[1] 15.00 dBm)
707.82000 MH?Z| 708.79900 MHz
= 4.485514486 MHz @ 4.495504496 MHz
Vo, P e AnAnn, A o
104 e 104 EEVYALEWE SR, o n
[ /
od T 0 d T
| /
10 df -10 o -
N\ /
20 d - - - 20 d -
| L Ty L SRPVA TN | ey [P~ Apfend T
S e VIR v Ly ay v s
-30 N o o
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.82 MHz 15.96 dam ML L 7DE. 799 MHz 15.00 dam
TL 1 705.26224 MHz 9.64 dBm Oce Bw 4,485514456 MHz TL L 705.26224 MHz 9.22 dBm Oce Bw 4.495504496 MHz
T2 1 703.74775 MHz 9.82 dam T2 1 709, 75774 MHZ 8.83 dam

L U

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-07B

LTE Band 12

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Ref Level 30.00 cbm  Offset 10,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
17.13 dBm) ™M1[1] 16.45 dBm)
- 709.0580 MHz - WL 710.2570 MHz,
- o 9.030960031 MHz R  OccBE : 9.010989011 MHZ
AUV PPN P v N PNy LSV, -
10d 3 104 ; =
{ 4 [ |
o d { ) 0 d f T
{ \ |
10 df - -10 o !
7 v T
2 / N 20 ™
By Al 29 dom =]
a0 -30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 709,058 MHz 17.13 dam ML 710.257 WAz 16.45 dam
T 1 702.9845 MHz 10.84 dBm Oce Bw 9.030965031 MHz TL L 703.0045 MHz 10.28 dBm Oce Bw 9.010969011 MHz
T2 1 712.0158 MHz 11.54 dam T2 1 7120158 MHz 9.97 dam
L U J L JU J L]
ctrum = rectrum =
Ref Level 30.00 cbm  Offset 10,60 db = RBW 30 khz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.14 dBm) ™M1[1] 14.00 dBm)
- 707.76570 MHz - ; 708.47100 MHZ]
c Bre 1090909091 MHz oce By . 2.721278721 MHZ
AN = P, SNy T T N Al T T €]
10d - 4 i 104 7
| J 4
od ; b 0 di / L
/ \ \
10 d L - -10 di \
204 f 20d A
ANt e ] AT
e 30
40 df -40 d
50 df 50 d
60 d -60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.7657 MHz 14,14 dBm ML FDE.471 MHz 14,80 dam
T 1 706.95455 MHz 8.64 dBm Oce Bw 1.090305051 MHz TL L 706.13936 MHz 8.22 dBm Oce Bw 2.721278721 MHz
T2 1 708.04545 MHz 8.11 dam T2 1 708.85064 MHZ 9.17 dam
L U J wa L JU J ]

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
50 dBm 14.50 dBm)|
706.97100 MHz 711.4160 MHz,
= FI 4.505404505 MHz @ 9.070929071 MHZ
- ° ~ Tl ah
10d podoacen N _ o 104 ’.L o e, \
.’ !
d - /
a 7 0 i 1
10 d - -10 di L
/ ! l1
204 1 k 20 dBm—te——— P v
A e it A -~ ~ I —
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CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 706.371 MHz 13.50 dam ML F11.416 MHz 14,50 dam
T 1 705.25225 MHz 8.36 dBm Oce Bw 4.505494505 MHz TL L 702.9645 MHz 8.63 dBm Oce Bw 9.070929071 MHz
T2 1 709.75774 MHz 7.50 darm T2 1 712.0355 MHz 7.79 dam
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